ENVIRONMENTA% PROTECTION AGENCY
OFFICE OF ENFORCEMENT

REPORT ON

EFFECTS OF WASTE DISCHARGES

ON
WATER QUALITY OF THE SOUTH PLATTE RIVER

DENVER METROPOLITAN AREA

NATIONAL FIELD INVESTIGATIONS CENTER-DENVER

ikine
ATER

AND
REGION VIII

- DENVER, COLORADO




ENVIRONMENTAL PROTECTION AGENCY

OFFICE OF ENFORCEMENT

Report On

Effects of Waste Discharges
On
Water Quality of the South Platte River
Denver Metropolitan Area

DRAFT FOR REVIEW ONLY

National Field Investigations Center-Denver
and
Region VIII
Denver, Colorado
February 1972



TABLE OF CONTENTS

Page
LI ST O'F TABLE S L] e L ] ] L ] L] L] L] [ ] L] L ] [ ] L ] [ ] L ] L] [ ] [ ] ] L] [ ] i i

LIST OF FIGURESI L] - . L] . . . . . [] . L] [} . . L] . . L] L] iii
[...]
Effluent <0-02_<0-02 0003-01 37 0-07"0.26 0- 29-203 0026‘6-1 <0.02-l.0

C Sand Creek Raw Influent <0.02-<0.02 0.09-0.43 0.13-0.58 0.06-0.14 0.13-0.43 0.02-1.2

E Denver Northside Influent <0.02-0.04 0.03-0.26 0.16-0.23 0.09-0.22 0.69-1.9 0.2-1.3

J Final Effluent from
1/ For location see Figures 2 and 3.

Water Quality Investigations

in tlie South Platte River Basin

1971 - DFI-DC



APPENDIX B
TABLE B-3

SUMMARY OF NUTRIENT DATA ON METROPOLITAN DENVER AND NORTH DENVER WASTEWATER TREATMENT PLANTS
August 1-9, 1971

1/ NH3 as N Total N as N NO2 + NO3 as N Total P

Station™ Description mg/l meg/l mg/1 mg/l
A Clear Creek Raw Influent 16-21 23-31 0.02-0.07 9.6-13
B Packaging Corporation Effluent 0.1-3.9 4.3-8 0.7-3.5 0.4-2.8
C Sand Creek Raw Influent 17-22 25-37 0.01-0.61 11-14
E Denver Northside Influent 12-20 21-29 0.01-0.23 7.5-12
J Final Effluent from Metro 11-18 15-34 0.2-1.7 4.8-13

1/ For location see Figures 2 and 3.

Water Quality Investigations

in the South Platte River Basin

1971 - DFI-DC



APPENDIX C

Report By

Environmental Protection Agency
Region VII, Kansas City, Missouri

"Federal Assistance Project
Metropolitan Denver Sewage
Disposal District No. 1
October 1969 -~ February 1970"%*



FEDERAL ASSISTANCE PROJECT
METROPOLITAN DENVER SEWAGE
DISPOSAL DISTRICT NO. 1
OCTOBER 1969 - FEBRUARY 1970

By
Bob A. Hegg
And

John R. Burgeson

ENVIRONMENTAL PROTECTION AGENCY
WATER QUALITY OFFICE -~ REGION VII
611 WALNUT, KANSAS CITY, MO. 64106

MARCH 197



g

The Superintendent of Documents
classification number is:

EP 2.2: D43




1.
II.
IIl.
Iv,

vI.
VII.

VIIl.

TABLE OF CONTENTS

INtroduCtion. « « & + o ¢ o ¢ 4 s s b w s v s e s s s e e s s s

Purpose and Scope . . . . . . . . e e s s s s s s e e e n e s
Description of Plant and Area . . . . . . . . ¢« ¢ ¢ « « « e b e e s s
Summary of Assistance Project . . . . . . . . . . ¢ . o R
A. Control Testing - Procedures and Results. . . . . . e e e e e
B. Performance Evaluation - Procedures and Results . . . .. .. ..
C. Data Analysis - Procedures and Results. . . . . . . . . « « . ..
D. Control of Areas - Procedures and Results . . . . .. . .. . o

E. Control of Sludge Characteristics - Procedures and Results. . . .

Data Analysis . « ¢ « v o 4 ¢ 0 o e v 0 n e b s e e v v e e a e e e e
A, Analysis of Sludge Production . . . . . « v « v 4 s s v ¢« ¢« o o .
B. Analysis of Secondary Clarifiers. . . . . . s s s s e st s e e e

Summary and CONCIuSTONS + & o v & ¢ o s o o « s o s ¢ ¢ 8 ¢ s o o ¢ 0 o«
Recommendations . . . . . ¢ ¢ ¢ ¢ t ¢ & s s 6 s s w e s u e e e om e .
Appendices. . . . . . .t e it e e e e e e et e s e e s e e e e

Appendix A - A Resolution: "Concerning the Federal Government's
Responsibilities in Constructing and Operating Sewage

Disposal Facilities" . . . . . . .« v ¢« v v v o v o v &
Appendix B -~ References . . . . . . . ... e e e s e et e s e e
Appendix C - Determination of Substrate Removal Rate (q) and

Net Growth Rate {(1/6c) . . . . . . . .. ... ...

PAGE NO.

O O v " W N

n
12
15
15
21
29
32
3

34
36

38



LIST OF TABLES

TABLE NO. TITLE PAGE NO.
1 A Summary of Various Parameters Associated with the Selected
"Steady State” Periods. . . . . . . e e e e e e e e e n s e 17
2 Calculated Values of 8¢ and qgops - Seiected Periods of
Operation - Areas #2and #3 . . . . . . . e e e e w s e s e s 19
3 Average Settled Sludge Volumes for "Steady State” Periods . . . . . 22
4 Zone Settling Rates {Vs) and Equivalent Surface Overflow
Rates {Oy) for "Steady State" Periods ., . . . .. .. .. e e e 25
5 Waste Sludge Flow Required to Remove an Equivalent Amount of
Solids with Varying Underflow Concentrations. . . . . . . « . « « & 28

1



LIST OF FIGURES

FIGURE NO. TITLE PAGE NO.
1 Plant Flow Schematic. . . . . . . . . ¢« . ¢« . .. e e e s e e e 4
2 Influent BOD5 Loadings and Seven Day Moving Average, Effluent
BODs and TSS Concentrations vs Time « « « o v ¢ o ¢ ¢ s o o « o @ . 8
3 Weekly Average Percentage Reduction of BOD5 and TSS
(Secondary Only) vs Time. . . . . . . 10
4 Waste Sludge Concentration in mg/! vs Time. . . . . . . . .. .« o n 14
5 Net Growth Rate (1/6c) vs Substrate Removal Rate (08005)- e e e 20
6 Determination of Zone Settling Rate (Vg) - Height of Sludge
;nggr;aﬁe vs Time - Area #3 Period: 2/9 - 2/16/70 Average 2

jii



I. INTRODUCTION

The Metropolitan Denver Sewage Disposal District #1 (Metro Denver) plant was designed mainly as a
secondary treatment facility (activated sludge) to treat wastes from the cities and sanitary districts
in the Metropolitan Denver Area. The plant is administered by a Board of Directors who represent the
various communities and districts that are served by the facility. The largest source of flow to the
plant is the primary effluent from the City and County of Denver's North Side Sewage Treatment Plant.

The Metro Denver plant began operation in 1966 and since that time has continually experienced
difficulties. Odor problems, insufficient sludge handling facilities, air pollution from sludge
incineration; unavailability of land for sludge disposal sites, management, labor, and maintenance
problems are the more significant of the difficulties that the plant has encountered. These problems
have served to further increase the public's awareness of the Metro Denver plant.

In an effort to resolve this situation, the Board of Directors of the Metro Denver plant passed a
resolution (see Appendix A) entitled "Concerning the Federal Government's Responsibilities in Con-
structing and Operating Sewage Disposal Facilities." In the resolution, Metro Denver petiticned the
Congress of the United States and the appropriate Federal agencies to make available to the district
a special team of scientists and engineers to serve as a task force to inspect the district's acti-
vated sludge treatment plant and make appropriate recommendations. As a result of this resolution, a
three-man team from what was then the Federal Water Quality Administration was assigned to the Metro
Denver treatment facility from October 1969 through February 1970. The project officer was
Mr. Alfred West from the National Field Investigation Center (NFIC) in Cincinnati. He was assisted

by Mr. Joseph Joslin and Mr. Bob Hegg of the Kansas City Regional Office.



11. PURPOSE AND SCOPE

The most significant problem areas at the Metro Denver plant, leading to the request for assis-
tance, were the sludge handling and sludge disposal problems. The major sludge handling problem was
processing the volume and type of waste activated sludge generated by the secondary treatment process
employed at the plant. The sludge disposal problem occurred because of the plant's inability to
incinerate all of the sludge that was processed. It was decided at thg on-set of the Federal Assis-
tance Project to concentrate efforts on the sludge handling problem by attempting to effect the mass
and characteristics of the sludge produced by the secondary treatment process.
| Operational changes in the secondary treatment process, training in conducting various control
tests and data evaluation were the major tasks performed during the assistance project. These
functions were coupled with various operational recormendations for both short term and long term
plant operation and contrel.

This report documents the findings of the Federal team. Also presented are the results of

additional analyses of the data conducted after the conclusion of the project.



IITI. DESCRIPTION OF PLANT AND AREA

The Metro Denver activated sludge plant is located north of Denver in Commerce City, Colorado.
The effluent from the plant is discharged to the South Platte River, an interstate stream. The State
Water Quality Standards require a minimum of 80% removal of five-day 20°C BOD by the Metro Denver
plant before discharge to the South Platte River. Since the plant began operation in 1966, it has
generally achieved this required eighty percent reduction.

The Metro Denver plant is comprised of primary and secondary sewage treatment facilities and
includes sludge processing facilities. A flow schematic is presented in Figure 1.

The primary treatment facilities were designed to treat an average flow of 27 million gallons per
day (MGD) and a maximum flow of 50 MGD. These facilities consist of an inlet structure, bar screens,
grit and grease removal units, sedimentation basins and a gre:se and scum incinerator.

The secondary treatment facilities were designed to treat an average flow of 117 MGD with a
maximum flow of 234 MGD. The design (BODg) load is 166,350 pounds per day or an average influent
concentration of 170 mg/1 BODg;. The secondary treatment facilities consist of aeration basins, the
blower building, sedimentation basins and chlorine contact chambers.

The sludge processing facilities were designed to treat 37,400 pounds per day of raw primary
sludge and 131,000 pounds per day of secondary sludge from the Metro Denver plant; and 92,700 pounds
per day of digested primary sludge from the Denver North Side plant. These facilities consist of the
waste activated sludge concentrators, sludge holding tanks and the sludge processing building which
housed the vacuum filters and incinerators.

Pertinent design information about types and sizes of equipment is discussed, as necessary, in

the following sections.



SPLvEnT e
SoUTH RATTE mven
1 /LH
Il Y
T L o Al
J
cHL
‘
WATER
' \ AP BUL DSBS
|
METERSG
MORTM_SIDE EFFLUENT GATE
P METERING FLUME STRUCTURE
";"‘"“ . 4 Pl
~ 4
PRIMARY
SEDIMENTATION
BASINS
LESEND
m SEeasg e ———
sy € S
L)
SEISTED SLU06E ———-————
T ol T T ——
A ATION
L T T — s —
WASTE AT SLueee ——— - ——
WPLANT  masTE ————
MMCONDARY (FFLAMNT ———
BAR SCREENS |1} )1 & PERSONMEL - ——
cnr wasnen | ' S SERVICES BUILDING e i
PU— ST — ‘n, AOM INISTRAT “n i o
SR— 's,‘ A,u- CACLs sEweas SUILDING Ll
e e 0 1} - =
CLEAR (mEf= SEwEas 4| I - PLANT 5 *
PCERSTRICTING —‘_.l-( W‘--“ :‘:A‘nl -sres > T .
'< ..... g j i T | mae stavion . s un 08eG.
i o FIGURE |
| concEnTRATORS | O COmINTRATIA < ot ) .
o (..m,,,. yy—{ Tanes FEDERAL ASSISTANCE PROJECT
9 ! METROPOLITAN DENVER SEWAGE TREATMENT PLANT
(MO MWVER NOMTH SUE  OKESTED MUIGD i
DI D T o L ST T T D S AR A R T = A} asn sice s

OCTOBER 1969 = FEBRUARY 1970

PLANT FLOW SCHEMATIC



IV. SUMMARY OF ASSISTANCE PROJECT

The major emphasis during the Federal Assistance Project was aimed at the biological (secondary)
portion of the Metro Denver plant. As shown in Figure 1, the secondary portion is comprised of
twelve aeration basins each of two million gallon capacity and twélve 1.16 million gallon final
clarifiers. These twenty-four structures were equally divided into four separate areas by piping,
pumps and other control devices. Throughout the project these four areas demonstrated characteris-
tics of four different plants possibly due to undetected loading differences, flow characteristics,
etc. For this reason, operational control of each of the areas was different and was based on the
individual characteristics exhibited. Because excessive grease was contained in the influent to the
Metro Denver plant, aeration basins No. 1 and No. 2 (located in Areas #1 and #2) were used as grease
flotation units. This required that Areas #1 and #2 be operated using only two aeration basins in
combination with their respective three clarifiers. Areas #3 and #4 were operated using all three

aeration basins and three clarifiers in each area.

A. Control Testing Procedures and Results

The initial phase of the project involved instigating process control testing, as outlined by
West (1), to monitor process performance. The basic control tests are the centrifuge test, the
settleometer test, blanket depth measurements, turbidity measurements and dissolved oxygen concen-
tration determinations. The main function of each of these procedures is:

1. Centrifuge tests were conducted on the effluent from the aeration basins and on the return
sludge drawn from the final clarifiers. This test indicates the relative concentrations (by
percent volume) of solids needed for determining the solids distribution in the activated
sludge process. The results from the centrifuge test can also be used for other determina-
tions. For example, the secondary clarifiers at the Metro plant are the "vacuum" type with
twelve draw-off tubes in each clarifier. By using the centrifuge to determine the suspended
solids concentrations, the height of each draw-off tube can be adjusted so that a uniform
concentration of sludge can be drawn from the clarifier bottom.

A relationship between percent solids by centrifuge and by weight (milliarams per liter) of
total and volatile suspended solids (7SS & VSS) was obtained by comparing the results of a
centrifuge test and a suspended solids analysis made on the same grab samples. This compari-
son was made on a daily basis throughout most of the project.

2. Settleometer testing was conducted on the effluent from the aeration basins to determine the
settling rate and characteristics of the sludge. Visual observations of the sludge settling
characteristics indicated the relative removals, flocculation properties, etc. of the sludges

from the four areas. Analysis of the settleometer data coupled with centrifuge gatz aiso



allowed a determination of the dewateriﬁg or concentrating ability of the various mixed
Tiguors. Sett]eometer data were normally collected four times per day at 5:00 A.M., 9:00

| A.M., 1:00 P.M. and 9:00 P.M. During the last portion of the project, settleometer tests
were run every two hours. Readings of the settled sludge volume (SSV),ras indicated from the
settleometer, were taken évery five minutes for the first one-half.hour and every ten minutes
for the second cne-half hour.

3. Blanket depth,deterhinations (depth of sludge interface from surface) were taken on‘each of
the final clarifiers to aid in détermining the solids distribution and solids mass in the
final clarifiers. During the last portion of the project, blanket readings~were taken every
two hours, twenty-four hours per day. l

4. Turbidity measurements were taken on samples of settled and skimmed effluent from the final
clarifiers and were used to indicate the relative effectiveness of the activated sludge
process in producing a clarified effluent., The saﬁp?es were settled and skimmed before
turbidity measurements were made so that clarifier limitations could be eliminated from the
analysis and only the relative effectivenéss of the biological system could be judged.

5. Dissolved oxygen measurements were taken to assure that an adequate oxygen supply was avail-

~able to support the process.

Plant operators were trained during the project to make the'above control tests and toc analyze

1d interpret the obtained data. Process control adjustments could then be made on a routine basis.
rIn addition to conducting the control tests, the operators weré required to take readings of various
low meters and to collect grab and composite sampies so that the plant performance could be

moni tored.

v. Performance Evaluation-Procedures and Results

The Metro plant laboratory conducted various analyses on the coilected samples to provide addi-
ional data for the project. Influent and effluent samples for the secondary treatment portion of
*he plant were composited and determinations were made for BOD; and TSS. In addition to overall
| Tant influent and effluent sambles, influent and effluent samples were collected and composited on
each of_the individual areas. Figure 2 illustrates the loading in pounds of BOD; applied to the
econdary treatment (activated sludge) portion of the Metro Denver plant, as well as the seven day
moving average of the overall plant effluent concentrations of BODg and TSS.
The seven day moving average BODg and TSS effluent concéntrations are depicted on the lower pdr-
tion of Figure 2. The BODg in the effluent is closely.related to the TSS concent?at{on. This
elationship emphasizes the effect of the difficulties encountered with final clarifiers at the Metro

Denver plant. Without exception, each peak on the graph can be correlated with “bulking” problems in

[e)]



one or more of the areas. A portion of the "bulking" problem was due to a poor-settling sludge
caused by process imbalance. However, many times an apparent good-settling sludge in settleometer
testing was hydraulically "flushed" over the effluent weirs.

It is believed that the peaks or poor effluent quality depicted in Figure 2, prior to and during
the initial phases of the Federal project, were caused by the above-average flow and 8005 1cadings
(See upper portion of Figure 2) that were received at the plant during the month of October 1969.

The large peaks of effluent TSS and BODg experienced in the latter part of November and in December

were caused by a loss of process balance in Areas #1, #2 and 74. The exact reasons for these changes
are not known. However, it may have been the type of loading being used, temperature effects, meter
problems, etc. When Areas #2 and #4 were subsequently converi:d so that all the sewage was applied
at the head of each aeration basin on December 12, 1969, the trend in the effluent concentrations of
8005 and TSS decreased. Area #1 was converted to this type of loading on January 5, 1970.

The peaks depicted in the month of January were caused by loss of control of Area #3. Excessive
wasting of sludge and the breakdown of a clarifier were the main causes of this failure.

The peaks in February were caused by "bulking" problems in Areas #1 and #4. Area #1 was bulking
because an attempt was made to rapidly build up solids while Area #4 was bulking because excessive
solids had accumulated due to inaccurate.-flow meters on the waste sludge stream.

The effluent quality toward the end of the project (excluding the peaks in late February) was
definitely on an improving trend. The only other period of corresponding quality was experienced
during the first part of November 1969.

The effluent quality depicted in Figure 2 represents a composite of all of the areas and, there-
fore, the performance of the individual areas is not reflected directly. Areas #1 and #4 generally
had the poorest quality effluents, while areas #2 and #3 gave the most consistent high quality
effluents. The reasons for this may have been undetected differences in loading, the effects of
different operational modes or undetected difficulties with flow meters.

Also shown in Figure 2 is the loading to the secondary process in pounds of BOD5 per day. The
dotted line represents the design average day loading (166,350 1bs. 8005 per day) which was exceeded
on various days of all weeks during the project. The average loading for the entire period of study
was 161,560 pounds BODs per day. However, two aeration basins were not in service as activated
sludge basins but rather as grease removal units. Thus, the aeration capacity to handie the design _
load was reduced.

The 8005 load was high during the month of October because of the effects of runoff from early
snows that had occurred in the Denver area. There is no apparent explanation for the higher load-
ings in the middle of January end eipecizlly the peak lcad ¢or Jenuary 1%, 1970.

Another trend that is not as apparent is the relationship between loading and effiuent quality.



INFLVENT 20D, |OADING TO SECONDARY lBS\BA!

7 DAY MOVINA PYERRCE OF EFFLUENT
BB & 135 CuncEniRATIOR IR KE\L

FIGURE 2

FEDERAL ASSISTANCE PROJECT
METROPOLITAN DENVER SEWER TREATMENT PLANT

OCTOBER-1969 to FEBRUARY-1970

INFLUENT 80D LOADIMGS AND
T DAY MOVING AVERAGE, EFFLUENT BODs
AND TSS CONCENTRATIONS
Vs
TIME

F“Wﬁﬁw B

I,
4 :" .
A AV ‘s

| {0 e Towwone g we s 5’ v jan ¥ .-..‘
| AW N v . «\.;i i / ‘\

y / h S \'/ NG \°\.'. 3

l\uﬂrwluc AYG: BOD,
| “mlll lli’ Ty nﬁ.ﬁ;':::".l“ 1969 nl—ﬁﬂl“l m’ l;l_ LAKDARY 1570 ul—nlllll“ 1o ”i o

TIME IN DAYS



The low loading in December is reflected by a consistent high quality effluent during the first one-
half of the month. The consistent steady loading during the last half of January and the month of